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TEST REPORT

CLI ENT : TEXTILE MANI A PL TEST NUMBER : 7-589339-BV
560 SWAN STREET | SSUE DATE : 18/02/2013
RI CHMOND VI C 3121 PRI NT DATE : 18/02/2013

ORDER NUMBER : 21414

SAMPLE DESCRIPTION dients Ref: "10815A Radi ant"
Yarn dyed dobby fabric
Nom Conp: 67% Wool , 19% Nyl on, 14% Pol yest er
Nom Mass: 3769/ n2
Col our: Green & Yell ow
End Use: Uphol stery

AS/ NZS 1530. 3-1999 Early Fire Hazard Gui dance Test
MODI FI ED NUMBER
OF SAMPLES TESTED

This test is for Quidance only

A reduced nunber of specinmens were tested to provide
gui dance only as to the likely performance of the product

tested

1 2
Ignitability index 11 10 Range 0-20
Spread of Flame Index O 0 Range 0-10
Heat Evol ved | ndex 0 0 Range 0- 10
Smoke Devel oped | ndex 3 8 Range 0- 10

The results only apply to the speci nen nounted as
described in this report
Two specinens only were tested

The reaction of thin unsupported flexible materials to flane

i mpi ngenment can be assessed in accordance with AS 1530. 2.

Where materials of thickness |ess than 2mmthat are sufficiently
flexible to be bent by hand around a mandrel of 2mm di aneter

or less are subjected to the test described herein, they should
al so be subjected to the test in AS 1530. 2.

Each test speci nen had an unattached backi ng of 4.5mmthick
fibre reinforced cenent board.
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Each test speci nen was restrained on the exposed face by a |ayer

of gal vani sed wel ded square nmesh made fromw re of nom nal dianeter

0. 8nmm and nomni nal spacing 12mmin both directions and securely fixed
to a backi ng board at four points each 100mm fromthe centre of the

sanpl e and the assenbly clanped in four places.

To al l ow free novenent of sanple during testing all corners were fol ded away
fromthe clanps.
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